@ Instruction Manual

' www. HBRACING com
(De) Bauanleitung
@ Manuel de montage

COMPETITION 1/8 SCALE LIWI;]:__NITRE]} BUGGY.

= o
et
O /|

-

-1 | 1l g i
= B8 £ W T ] [
(P it ? B | L=< 7
| ¥ o Wi =
e e 5 -
N 4d5=1 _
= [ !

= 2 b
| P

YRALCING)
T I e

HB D819RS KIT @@ @ Vol.1 204579




Thank you

Thank you for selecting this HB Racing product! This kit is designed to be fun to drive and uses top quality parts for
durability and performance. The instruction manual you are reading was designed to be easy to follow yet thorough
in its explanations. HB Racing wants you to enjoy driving your new HB Racing product. If you come across any
problems or need some help getting through a step, give us a call and we will do our very best to help you. You can
also contact us on the internet at www.hbracing.com

* This is a high performance R/C kit, and it requires regular maintenance for best performance. If you don’t do regular maintenance the perfor-
mance will suffer. HB Racing has all the necessary parts and accessories available to keep your car performing at its best.

The caution or attention symbols will warn you about sre?s that can be very dangerous.
Please read and understand the instructions carefully before proceeding.

. 2 s Failure to follow these instructions can
Failure to follow these instructions can cause injury to yourself or others.

damage your kit, and cause serious Antention v, might also cause property damage or
bodily injury or death. damage to your kit.

Caution

Before Running
While Operating

If you make changes or adjustments not shown in the instruction manual, your vehicle may be damaged.
To prevent any serious personal injury and/or damage to property, please be responsible when operating all remote controlled
models. Extra attention is called for when operating any glow fuel powered model. These models can exceed speeds of 30 m.p.h.
and use highly poisonous and flammable fuels.

- Please read manual (with parent, guardian or a responsible adult if necessary).

- Please do not run on a public street, this could cause serious accidents, personal injuries and/or property damage.
- Please do not run near pedestrians or small children.
- Please do not run in small or confined areas.

Before Operating - Make sure that all screws and nuts are properly tightened.

After Running

- Always use fresh batteries for your transmitter and receiver to avoid losing control of the model.
- Make sure no one else is using the same radio frequency as you are using.
- Please confirm the neutral throttle position.

- Shut off engine first, then turn off receiver switch and turn off transmitter last.
- After running, it is necessary to perform routine maintenance.
Failure to do this can result in increased wear and damage to the engine and chassis.

Heat, Fire, and Fuel Safety

- Never use gasoline in a glow engine. Use glow fuel specifically designed for model car engines.

+ Do not run near open flames or smoke while running your model or while handling fuel.

. A.‘ways store fuel in a well ventilated place, away from heating devices, open flames, direct sunlight, or batteries.
Keep gl w fuel away from children.

- Glow fuel is flammable and poisonous. Glow fuel powered model engines emit poisonous vapors and gasses.
These vapors irritate eyes and can be highly dangerous to your health.

- Be aware that some parts will be hot after operation. Do not touch the exhaust or the engine until they have cooled.

Biq =

N /
%"M HB m\““\

4 TIME WORLD CHAMPIONS

www. HIBRACGCING . com

PAGE 2




D ah ke Vielen Dank, dass Sie sich fiir HB Racing entschieden haben! Dieses Auto soll Spall machen und verwendet nur hochwertige
Materialien fiir beste Leistungen und Haltbarkeit. Die Anleitung, die Sie gerade lesen, ist einfach zu verstehen und dabei sehr
ausfiihrlich. HB Racing will, dass Sie Erfolg und Spaf3 mit Ihrem neuen Modell haben! Falls es dennoch einmal zu Problemen
kommen sollte, melden Sie sich bei uns. Wir werden alles in unserer Macht stehende tun, um zu helfen. Sie kéGnnen uns auch gerne
unter www.hbracing.com kontaktieren.

* Dies ist ein hochleistungs RC-Auto und bendtigt regelméBige Wartung. Wenn Sie diese Wartungsarbeiten nicht durchfiihren wird die Leistung
des Autos darunter leiden. Alle zur Wartung benétigten Teile sind bei HB Racing erhéitlich.

Die Warmsymbole weisen Sie auf gefahrliche Bauabschnitte hin. N
Bitte lesen und verstehen Sie die Ahweisungen bevor Sie sie durchfiihren.

o . . Wenn Sie diesen Anweisungen nicht folgen,
Wenn Sie diesen Anweisungen nicht fol- P T R e B

Warnhinweise = : b
g:ﬂ;,f,gg"if, e oderfie Alio Sclicorn Es kann auch sein, dass dabei Sachschaden
geit: an anderen Dingen oder ihrem Auto entsteht.

. ) Wenn Sie Anderungen oder Einstellungen an lhrem Fahrzeug vornehmen, die nicht in der Anleitung beschrieben sind, kann es beschédigt werden.
Warnhinweise ym sachschaden und Verletzungen zu vermeiden, bitten wir Sie beim Fahren mit ferngesteuerten Modellen vorsichtig vorzuge-
hen. Besondere Vorsicht ist bei Modellen mit Verbrennungsmotor geboten. Diese Modelle kinnen deutlich schneller als 50km/h
werden und verwenden leicht entziindliche Kraftstoffe.

Vor dem Fahren - Bitte lesen Sie die Anleitung (mit einem Erwachsenen)

Wahrend dem Fahren - Fahren Sie bitte nicht auf 6ffentlichen Strafien. Dies kann zu schweren Unféllen mit Personen- und/oder Sachschaden fiihren.
+ Fahren Sie bitte nicht in der Ndhe von FuBlgdngern und Kindern.
+ Fahren Sie bitte nicht auf zu kleinen oder begrenzten Plétzen.

Vor dem Fahren - Vergewissern Sie sich, dass alle Schrauben und Muttern korrekt sitzen.
- Verwenden Sie immer frische Batterien im Sender und Empfanger um nicht die Kontrolle iiber das Auto zu verlieren.
+ Achten Sie darauf, dass niemand anderes mit dem selben Quarz fahrt.
- Uberpriifen Sie, dass die Servos auf Neutralposition stehen.

Nach dem Fahren - Schalten Sie den Motor aus, danach den Empfinger und als letztes den Sender. ) B
Nach dem Fahren ist regelmaBige Wartung notig. Dies nicht zu tun, kann den Verschleill erh6hen oder den Motor beschadigen.

Feuer und Sicherheitshinweise zum Kraftstoff
Verwenden Sie ni Is Benin in ei Modellmotor. Verwenden Sie speziellen Kraftstoff fiir Modellmotoren.
Fahren Sie nicht in der Nihe von Feuer und rauchen Sie nicht, wenn Sie Ihr Modell betreiben oder mit Kraftstoff hantieren.

- Bewahren Sie den Kraftstoff nur in gut beliifteten Rdumen auf. Weit entfernt von Heizkérpern, Feuer, Sonnenlicht oder Batterien.
g& Halten Sie den Kraftstoff von Kindern fern.

Der Kraftstoff ist brennbar und giftig. Die Abgase von Modellmotoren sind sehr giftig. Diese Abgase kdnnen blind machen und
Ihre Gesundheit schadigen.
Denken Sie daran, dass einige Teile sehr heill werden kénnen. Beriihren Sie nicht den Auspuff oder den Motor, bevor diese abgekiihit sind.

Me rc i Merci d’avoir choisi ce produit HB Racing! Ce kit a été congu pour étre amusant & conduire, et utilise des piéces de la plus haute qualité pour
la longévité et les performances. Le manuel d’utilisation qui est entre vos mains a été concu pour vous fournir des explications faciles
a suivre mais complétes. HB Racing espére que vous aurez plaisir a piloter votre nouveau kit radio-commandé. Si vous rencontrez des
problémes ou si vous avez besoin d’aide pour une étape, appelez-nous et nous ferons de notre mieux pour vous aider. Vous pouvez aussi
nous contacter par Internet sur www.hbracing.com.

* Ceci est un kit radio-commandé de hautes performances, et requiert un entretien régulier pour donner le meilleur de lui-méme.
Si vous n’effectuez pas un entretien régulier, les performances en souffriront. HB Racing a toutes les piéces et les accessoires nécessaires
pour maintenir les performances de votre véhicule a leur meilleur niveau.

Les symboles attirant votre attention vous avertiront des étapes qui peuvent étre trés dangereuses. Veuillez lire soigneusement
les instructions et bien les comprendre avant toute utilisation.

En ne suivant pas ces instructions vous pourriez

En ne suivant pas ces instructions
vous blesser vous-méme ou blesser d’autres

vous pourriez endommager votre Kit, et

Attention personnes. Vous pourriez également provoquer

Précautions  proyoquer de sérieux dégats corporels
des dégats matériels ou endommager votre kit.

ou méme mortels.

Si vous apportez des modifications ou faites des réglages qui ne sont pas indiqués dans le manuel d'instruction, votre véhicule pourrait étre endommagé.
Pour éviter toute blessure corporelle et/'ou dommage aux biens, veuillez agir d’une fagon responsable lorsque vous faites

Précautions fonctionner des modéles réduits télécommandés. Une attention particuliére est nécessaire lorsque vous utilisez un modéle ther-
migue. Ceux-ci peuvent atteindre des vitesses de 50 km/h et utilisent des carburants hautement toxiques et inflammables.

Avant de faire courir le véhicule - Veuillez lire le manuel avec un parent ou un adulte responsable.

Lors du fonctionnement - Ne faites pas fonctionner sur une voie publique, cela pourrait provoquer des accidents graves, des blessures corporelles et/ou des dommages aux biens.
+ Ne faites pas fonctionner a proximite de piétons ou d’enfants en bas dge.
* Ne faites pas fonctionner dans des lieux petits ou fermés.

Avant de mettre en marche - Veuillez vérifier que toutes les vis et tous les boulons sont correctement serrés.
- Utilisez toujours des batteries nouvellement chargées pour I'émetteur et le récepteur afin d'éviter de perdre le contréle du véhicule.
+ Vérifiez que personne d'autre n’utilise la méme fréquence radio que vous.
* Veeuillez vérifier la position neutre de I'accélérateur.

Aprés l'arrét - Eteignez d’abord le moteur, puis le récepteur, et éteignez I'émetteur en dernier.
- Apres avoir roulé, il est nécessaire d'effectuer un entretien de routine. Ne pas le faire résulterait
erait en une usure plus importante et des dommages au moteur et au chassis.

Sécurité du carburant contre I'incendie
+ N'utilisez jamais d'essence dans un moteur thermique. Utilisez du carburant spécialement congu pour les moteurs de modéles réduits.
* Ne faites pas fonctionner prés de flammes nues et ne fumez pas pendant que vous faites courir votre modéle réduit ou que vous manipulez du carburant.
+ Conservez toujours le carburant dans un endroit bien ventilé, loin des appareils de chauffage, des flammes nues, de la lumiére
@ du soleil directe ou de batteries. Conservez le carburant hors de la portée des enfants.
>< * Le carburant pour modéles réduits est inflammable et poison. Les modéles réduits thermiques émettent des vapeurs et gaz

toxiques. Ces vapeurs irritent les yeux et peuvent étre trés dangereuses pour votre santé,
N'oubliez pas que certaines piéces seront chaudes aprés avoir fonctionné. Ne touchez pas I'échappement ou le moteur avant qu'ils n'aient refroidi.

PAGE 32




“—-——

Equipment Needed
Qenﬁtigtes Zubehdr
Equipement nécessaire

Steering Servo / Throttle Servo - 475 Imm —

Lenkservo / Gas-Servo | e \:]
Servo de direction / Servo accélération [ /

19~21mm

Receiver Receiver Battery 6.0V
Empfénger Empfangerakku 6.0V
Récepteur Batterie récepteur 6.0V

Batteries for transmitter Engine .21 (3.5¢cc)
Senderbatterien Motor
Piles de 'émetteur Moteur

Charger for Receiver Battery Pack
Empfangerakku-Ladegerit
Chargeur compatible pour pack de batteries du récepteur

”g;gg;%%f}% Wenn Sie keinen geeigneten Lader zum Laden der Nickel-Metall-Hydrid oder LiPo Akkus verwenden, werden die Akkus beschdigt.

Caution If you do not use a charger designed to charge Nickel Metal Hydride / LiPo batteries, the batteries will be damaged.
Sivous n'utilisez pas un chargeur congu pour recharger les batteries Nickel Métal Hydride ou LiPo, celles-ci seront endommagées.

PAGE 4




“—-——

Tools Werkzeuge Outils
Tools needed for assembly. Sold separately.

Zum Zusammenbau bendtigtes Werkzeug. Separat erhéltlich.
Outils nécessaires pour la mise en place, vendus séparément.
4.-3_ ﬁ ﬁ/?
~ : 0

(15
\mih 5 P P (./ 5
(&) > o P Modellbaumesser
(:_:._,“b}\ o= A Couteau de modélisme

/ =
o\
@
1 i Allen Wrench 1.5mm / 2.0mm / 2.5mm / 3.0mm
Seitenschneider Flachzange Inbusschliissel 1.5mm / 2.0mm / 2.5mm / 3.0mm
Pinces coupantes Pince a bec fin Clé Allen 1.5mm / 2.0mm / 2.5mm / 3.0mm @ /_/
/ -
L — Reamer
4 Karosserieloch-Bohrer
._/%@ Alesoir
rLle Screwdrivers ‘\I
= Cross Wrench Schraubenzieher = )
Kreuzschliissel Tournevis >
Clé en croix -
=
- —
A 7 Calipers
—a F .0 Messschieber
7 A -uh.-_g\g-ﬁ Pied a coulisse
A Turnbuckle Wrench
i /// = Spurstangenschiiiessel
El'—l -/f/"'/ Clé a biellettes
Thread Lock (Red) L L Instant Cement Air Filter Oil Paint
Schraubensicherung (Rot) [=—— Sehkundenkleber Luftfilter Oel Lexanfarbe
Frein A Filet {Rouge) j Colle rapide Huile p. Filtre a air Peinture
Included ltems Enthaltenes Werkzeug
Eléments inclus
[
——— | ORI44408 —— | ORI44415 —— | ORI44418 _ | ORI44420
Silicone Oil #500 [ | Silicone Oil #2,000 Silicone Oil #5,000 Silicone Qil #7,000
‘ 500 Silikon Daempferoel #500 2 000‘ Silikon Daempferoel #2,000 5 000 Silikon Daempferoel #5,000 Silikon Daempferoel #7,000
et Huile silicone 500 H /| Huile silicone 2,000 L) /| Huile silicone 5,000 Huile silicone 7,000
~ _ v

Caution  Achtung
Attention

Do not run in water or sand.
Fahren Sie nie in Wasser oder Sand.
Ne faites pas fonctionner dans I'eau ou sur le sable.

Do not run on public streets or highways. This could cause serious accidents, personal injuries, and/or property damage.
Fahren Sie niemals auf dffentlichen StrafSen. Dies kann zu schweren Unféllen mit Personen- und Sachschaden fiihren.
Ne faites pas fonctionner sur la voie publique ou la route. Cela pourrait provoquer des accidents graves, des blessures corporelles ou des dommages aux biens.

PAGE 5




BAG-A

STEPA-01 AW

#204341 Front Shock Kit V2 (contains all shock parts except spring)
#204342 Rear Shock Kit V2 (contains all shock parts except spring)

e sevponesten = \0 57 9O ®
& 100551
Lock Nut M2.5

Make 2
Rear 2x = ;
Hin 2 Stiick 2 fois
A ten

Move the shaft up and down slowly to remove all air bubbles.
Bewegen Sie die Kolbenstange langsam nach oben

und unten, damit Luftblasen entweichen kénnen.

Deéplacez I'axe vers le haut et vers le bas douce

ment pour faire partir toutes les bulles.

ORI44408
Silicone Oil #500 i
Silikon Daempferoel #500

Huile silicone 500

See Set-Up Sheet on
Page 37 or hbracing.com

ag
Verwenden Sie einen Putzlappen.
Utilisez un chiffon.

Rear 109814

See Set-Up Sheet on
Page 37 or hbracing.com

PAGE &




.
STEP B-01 \‘

Make 1
Rear 1x B -
Hin 1 Stiick 1 fois
A ten
p

HBC8101-1

\_
p
HBCB8101-1
o
204139 .%
HBCB019
zr21
/.-u:__,,
204260
—— D
67197
\_

.

114776

HBC8101-1<___
14776 (e

See Set-Up Sheet on
Page 37 or hbracing.com

2086

Flat Head Screw M3x18mm

114776

HBC8101-1

114776

#7,000

#2,000

' Rear
Hinten
& Arriéere

ORI44415

Silicone Oil #2,000
Silikon Daempferoel #2,000
Huile silicone 2,000

Fill to top of cross shafts with silicone diff oil.
Fiillen Sie das Gehéuse bis zum Wellenkreuz
mit Silikon-Differential-Ol.

Remplissez d’huile jusqu'en haut des arbres trans-
versaux avec de I'huile silicone pour différentiel.

PAGE 7



HBCB8021

14776 [~

-

HBCB101-1<_
Tt
L\

See Set-Up Sheet on
Page 37 or hbracing.com

/"\:J/' e

R

b

J

#5,000

ORI44418

Silicone Oil #5,000
Silikon Daempferoel #5,000
Huile silicone 5,000

Fill to top of cross shafts with silicone diff oil.

Fiillen Sie das Gehduse bis zum Wellenkreuz
mit Silikon-Differential-Ol.

Remplissez d’huile jusqu’en haut des arbres trans
versaux avec de ['huile silicone pour différentiel.

PAGE 8




P /"'J / :

110112

_E—l_,H

et e

f-":':;;':'_;—_a "f.—:.'_. ?'.— T -~
Steeﬁng
Lenkung
Direction
f ‘Z_ .
= =S __:f

C e=—rei=

LF_“_“”T s
=l

. Left )
L Links Gauche B %’:‘s y
m e fote

;ﬂﬂ 18
204118 %8 é

i (M
67516 0
67204 ﬁ/ﬁ:)
I .. S——
0 111
o~ 1 | pam— :
C 1 ko

— 31.7mm —

PAGE S




BAG-D
i STEP D-01 \‘

204018
Flush Mount Fastener M3
{ \\\

2\ —
E’"/ //{ \ ==
/ g 'II ....="
/ o

204018

Flush Mount Fastener M3
2\
&)

-
~
&
= Z548
Cap Head Screw M3x22mm
114756
71 14755
/d
P ,./

\_

PAGE 10



P
STEP E-02

HBC8050
Step Screw M3x1

| 4

>3 |

HBC8050
Step Screw M3x14mm

~
STEP E-0O=

Loc.k Nut M3 —

HO®

== 94531
—~ | E———— Flat Head Screw M4x15mm

PAGE 11



STEPF-01 “Whwa

@

107374
Flat Head Screw M2.5x6mm

&

107374
Flat Head Screw M2.5x6mm

et S

Droop Screw M4x10mm

STEPF-02 “Whwa

2x Make 2
2 Stiick 2 fois

Z700
Set Screw M3x3mm

N "y

PAGE 12



_
STEPF-02 “hwa

Flat Head Screw M3x14mm

PAGE 13




STEPF-04 AW

Z700
Set Screw M3x3mm Cap Head Screw M3.5x14mm

204028

P

-

/‘N&\\
~._ 109847 1Tmm
o)

5,
109847 2mm .
204476

See Set-Up Sheet on
Page 37 or hbracing.com

204140
94677 Lock Nut M3 Thin Type

204037 | N

94531
Flat Head Screw M4x15mm

PAGE 14



STEP F-06 “

Zr21
Set Screw Mdx4mm

@m

ol .
BallBe Y

Ball Bearing 8x16x5mm Z353
Button Head Screw M3x10mm

@

111739

204402 Black (4mm)

HBC8096

{2\
Z353 \"E" ¥, Ix1Tmm :
Button Head Screw M3x10mm 3
2720 Wl (&)
Set Screw Mdx4mm
204402 Black (4mm) ’

h
204402 Silver (5mm)

/E]]l @ fgg«aumm

“(m Thread Lock (Red)
%

Ser Screw M3x3mm
- ®

PAGE 15




STEP |=-c:7-h‘

Z548
Cap Head Screw M3x22mm

See Set-Up Sheet on
Page 37 or hbracing.com

Z704
Set Screw M3x8mm

STEP F-D7-=\‘

Z Z663

Lock Nut M3 ) Lock Nut M3

A6e
L

See Set-Up Sheet on
Page 37 or hbracing.com

@ (-~

Z357
Button Head Screw M3x20mm

7357 i)
Button Head Screw M3x20mm

PAGE 16




M

Flat Head Screw M3x12mm

7307 &

Flat Head Screw Mdx10mm (ThinType) ““J;L

@_ T e

P i

2084

o Flat Head Screw M3x12mm

-
&)

PAGE 17




SETUP SHEET

-Up Shaet
Pg;;as?'.tur racrggm

2086
Flat Head Screw M3x18mm

WWW.HBnACING.BUM

& 18RS

PAGE 18




)
STEPH-01 e

®

107374
= Flat Head Screw M2.5x6mm

___________———‘____ e - | -
109861 — > _ b &

107374
Flat Head Screw M2.5x6mm

(LD

=—u|— ‘f'_ : 107372 &)

Droop Screw M4x10mm

PAGE 19



_
STEPH-02 “wm

Ol

Ball Bearing 6x13x5mm

e

()

Z544
Cap Head Screw M3x12mm

Z354
Button Head Screw M3x12mm

204037

o | &)

Z547
Cap Head Screw M3x20mm

114414 (Std)
114415 (+10mm)

Flat Head Screw M3x14mm

PAGE 20



,
STEPH-04 AW

94675
Cap Head Screw M3.5x14mm

seTuP SHEET [

See Set-Up Sheet on
Page 37 or hbracing.com =
114776

” e Ax10x0.3mm

\.
2
I z700
v 1 s ——
z234
: Cap Head Screw M2x5mm
e ,ﬂ | - 94531
- ] — Flat Head Screw M4x15mm
Flat Head Screw Mdx15mm ——T-E_ g;f;’/ -
A
@ g @
\fir/ :
\.

PAGE 21



STEP H-O5-2

Z

67202 _m:-_--_-::'_ i

SETUP SHEET

See Set-Up Sheet on
Page 37 or hbracing.com

P >

= . HBRACING com

- Latest set-up sheets
- Instruction updates
- Newest option parts
- Team info

- Race news

> QRALCING,

K

~ WORLD CHAMPIONS

&

PAGE 22




, -
STEPH-06

112794
3xTx1.0mm

109846

112794~
3x7x1.0mm

7

/

See Set-Up Sheet on
Page 37 or hbracing.com & E
Z663

Lock Nut M3

B034
Ball Bearing 12x21x5mm
/
Grease
o

Z357 Screw
Button Head M3x20mm

PR




_
STEPH-07 W

Z663
Lock Nut M3

| ®OH

Button Head Screw M3x20mm

)
STEPI-01 WA

204146
Black(CW) (,
P ™ ¥/

103671
Flanged Lock Nut M3

103671
Flanged Lock Nut M3

A
Vi
PN

Black (CW) C,
204146

PAGE 29



BAG-J

_
STEPJ-01 “hwm

112794—(=)
3x7x1.0mm
67524 P
100560
Button Head Screw M3x16mm iy
/

e
STEP K-01
3\
@ (mmm—<
B Head Scrow Maxgmm \
utton 114623
L% vy

PAGE 25



_
STEPK-02 W

ing on the engine you use,
you may have to adjust the number of
washers to make sure the clutch bell
turns smoothly.

Abhdngig vom Motor kann es sein,
dass Sie unterschiedlich viele
Scheiben verwenden miissen, damit
sich die Kupplungsglocke sauber
drehen l&ft.

En fonction du moteur gue vous
utilisez, vous pouvez devoir modifier
le nombre de rondelles d’espacement
pour garantir que la cloche
d’embrayage tourne en douceur.

)

i

*a_J
Bo21 I

Ball Bearing 5x10x4mm

/ 67470 ©[|

Washer 5x8x0.5mm

Engine is not included in this kit and must be
purchased separately.

Der Motor ist nicht im Baukasten enthalten und
muss separat gekauft werden.

Le moteur n'est pas inclus dans ce kit et doit étre
acheté séparément.

Schraubenzieher
Toumnevis

Note Direction
Richtung beachten.
Notez bien la direction.

Z800
Spring Washer 3x6mm

PAGE 26




_
STEPK-02 “hwa

Engine Mount Cams
204466 D819 ENGINE MOUNT ADJUSTER [#1] (4PCS)(INCLUDED IN KIT)

Options:
204467 D819 ENGINE MOUNT ADJUSTER [#2] (4PCS)
204468 D819 ENGINE MOUNT ADJUSTER [#3] (4PCS)

Zr21
Set Screw M4x4mm

Engine Mount Cams

Loose Tight
For new gears For used gears
b, S— .
Be—) ‘Q\ﬁ,_..
Motch points to Notch points t
center of car i ufcao

The "Loose’ position works perfectly with the included new
gears (Module 1.0) 13T clutchbell and 48T spur. After running 2-4
tanks of fuel the gears break in, fiip the cams to the Tight’ position.
When using the optional Module 0.8 gears it is very important
to re-check the mesh and adjust after the first 2-4 tanks to

PAGE 27



BAG-L

2354
Button Head Screw M3x12mm

_
STEPL-01 “hwm

Refer to your radio’s owners manual for details on proper setup.
Se reporter au manuel de votre radio pour instructions détaillées.

STEPL-02

PAGE 28



_
STEPL-02 “hwa

\ai/
67534 & g 270
Ball 5.8x5.6mm P Set Screw M3x3mm
ﬁ 100551 %
Lock Nut M2.5 =
100554
Set Screw M3x14mm

Z700
g Set Screw M3x3mm

i 114739~

114739 é 114740
2 5x16mm
/4

s 15)
) = A/
2354 N/ a®
Button Head Screw M3x12mm =

_
STEPL-04 g

100559
Button Head Screw M3x14mm

PAGE 29



STEPL-O05 “hwa

Throttle Linkage Setup
Einstellen des Gasgestidnges
Réglage de la tringlerie d’accélération

When the power is on, the servo arm should be in the neutral position as shown.

Bei ein?escharteter RC-Anlage sollte sich das Servo in der Neutralposition, wie hier gezeigt, befinden.
Quand le contact est mis, le bras de servo devrait étre en position neutre comme indiqué sur le schéma.

Setting Neutral Neutralpunkt Einstellung Réglage du neutre

No brake drag at neutral. L ibierit i Y
Achten Sie darauf, dass der Servoarm parallel zum Servogehduse ist. Réglage du frein
Vérifiez que le bras du servo est bien paralléle au boitier du servo.

Make sure servo arm is parallel to servo case. -
Achten Sie darauf, dass der Servoarm parallel zum Servogehduse ist.
Vérifiez que le bras du servo est bien paralléle au boitier du servo.

Setting Full Throttle Einstellung fiir Vollgas Réglage de I'accélération maximale

Pull full throttle. Make sure the carburetor is open.
Geben Sie Vollgas.

Uberpriifen Sie, ob der Vergaser vollstindig gedffnet ist
Tirez 4 fond sur I'accélérateur.

Veérifiez que le carburateur est ouvert.

Adjust until full open.
So einstellen, dass der Vergaser voll gedffnet ist
Réglez jusqu’a ce qu'il soit entiérement ouvert.

Setting Full Brake Einstellung fiir Vollbremsung Réglage du freinage maximal

Push trigger to the full brake position.

Try ing the car to make sure the brake works.

Driicken Sie den Gashebel ganz nach vorme. Versuchen Sie das
Auto zu schieben, um zu priifen, ob die Bremse funktioniert. - |
Tirez 4 fond sur la gachette de frein. 1"
Essayez de pousser la voiture pour vérifier que le frein fonctionne. |

Rear Brake Adjustment Dial
Hinterradbremse
Réglage du frein arriére

Front Brake Adjustment Dial
7, Vorderradbremse
Réglage du frein avant

PAGE 20




STEPM-01 “hwm

Paint inside of body with polycarbonate paint.
Trim body with a hobby knife or curved scissors.

Use a reamer for body mount holes. hol
Remove outer protective film before applying stickers. Bom,; S,-eee'-" Loch.
Faites un trou
/
e

Bohren Sie ein Loch.
Faites un trou

Make a hole @\
Bohren Sie ein Loch. \ h 2
Faites un trou
\\
2mm®———
Make a hole =

204470

Option:
204471 (Lightweight)

STEPV-02 g

®

g 112738
:_>—-______________ Button Head Screw M2.5x8mm

/
Make a hole @

Bohren Sie ein Loch.

Faites un trou
204125 (Black)
Options:
204251 (Yellow)
204252 (White)

PAGE 321

Flat Head Screw M3x12mm




»
STEP M-oa\‘

Check all of the HB buggy race tyres and wheels on our website:

www. HBRACING com

&
STEP M—Dﬁl-\‘

6123
Body Pin (8mm/Large)

R A%

PAGE 322




CDMPLETE“

)

=

PAGE 23




.
EXPLODED “Ngihwm

VIEW

' m‘“Zﬁﬁa :
|fL._J Z%Bd

“—’“‘1 14751

s\.—

\ 114749
Z{)G-d

114 5?398

=r—112794
2 }3):?)(1 Omm &‘ :
6624?

111?39 2563

67492 204478

112794—=
3Ixx1.0mm

!

z71

2044024 /a MBQ u:é 67492

w% v g

PAGE 249



-
EXPLODED “

VIEW

S‘@ 114738
<A
6715 g
: Front &
- 114757 R, 2 Rear Differentials
@ ﬂ ] 7412
m&ﬁzﬁ_“ ¥4 W
T, Center Differential
=3 HBCB8050 109835

14755, 5

“go©

114414 (Std)
114415 (+10mm)

E114754

100551

(53 114744

&—100553

Fromt 10937
Rear 204457

114747

?f i Z?J,m 204037
204455\@

Front 1143930
Rear 114931

/—/
%6’! 528
(=]

114777

@ 0060

I 67529
ﬁ Frant 10950

Rear 109834

: 0446
zas%)& 101122 =
204465
G 204009, o, /

147375

B0Z3", |
21045 204428\ ;S

107372 114776 2[]44{2?

@‘9;'\20«1«1@

& O
U675 Y S
204028 114776 208459 s 4 @6?492
109844 HBCB096 N
@ é
1
? : 4 = Front 109810
66595

i /’ Rear 109814
: 109850

PAGE 325



P

Ficnc N ) 8 18Rs) SETUP SHEET

Driver Date Track Event
Track Condition Temperature
_|Tvpe Ride Height
N Front Shocks
&8 O Camber Angle o Oil weight
o
.f Toe Angle wt
| @ Piston
g Sway Bar i
1 Lloa ™M | Bladder
——— U universal Droop
I —D Std mm _
L| Narrow Shock Length Spring
. [] Narrow+Heavy e
5 |:| o
2 l:‘ 2° AT Notes
M ul[|
Win Ride Height
Rear Shock Tower ‘ Body Brand / Mods! ’ng Bngi TModal ‘ g Rear Shocks
mm
T Camber Angle 5 0il weight
l:lmgn l:‘r_ow
Toe Angle W
I o Piston
) ABC
. Ejl;' Camber Plate Sy Bar mm
" ) il (D00~ mm Bladder
=t (! : - Droop
i @] *(o [Jcva
. ‘_.- : 3 D Universal L Sprin,
' Shock Length pring
[] std mm
|:| Narrow
[ ] Narrow + Heavy
T Rear Hub Notes
. Outhoard Toe
n = \“‘D 0° wige
BBR Hoe
1 C10) []o0.5%m
2 []05%un
Im WIGEN Front Rear
Brand Brand
Spur gear Clutch Bell
Compound
Clutch Shoes
Insert
Clutch Springs
Wheel
Glow Plug
Notes
Glow Fuel
‘: Chassis Type
Diff Oils
Front Center Rear
Notes
Brand
Qil Weight / Grade
Download the newest Set-Up sheets on our website: www. HBRACING com PAGE 36




/?__ﬂ_,_....-—--"r

WOl

Ficnc N ) 8 18Rs) SETUP SHEET

Driver Standard SEt-UP Date Track Event
Track Condition Temperature
Al [wwe 1 Ride Height
_Front 2 e | s 3 |5 pZ.ieW Front Shocks
— o Q?\ ™~ CD--_ 6 0 Camber Angle 1 50 Oil weight
) C-. | f Toe Angle 35\0\'1
E I ] 1 a Piston
OOO\ Sway Bar 2 4 6 X 1.3 mm
[L_¢ [Jeva -Fmm | Bladder
J_ = —— [®] universal Droop Std
AT _ [sa +3mm .
\:r"_| . |£| Narrow Shock Length Spring
|TE [ Namow-teay 107 e Gold
| ©) “-|:| @
li‘ A AN T l Notes
L&« ] Hﬂ ' il e
Caster Angle L RSl A
7 Bo Wing Ride Height Paar Shocks
r Rear Shock Tower IBDGF Brand / Model Wing Brand /Model
Rear | oS |_DsteRs Jeoncepts §15 ‘ F HE Molded ‘ 26
. | G.\C‘E‘ — Camber Angle = 0il weight
= = Dt‘ 3? Elmgn l:‘r_ow 2 27 5
| Toe Angle =t
[ %: 3° Piston
ABC
‘Dz EED Camber Plate Sway Bar 6 x 1.3 mm
14 . Y 5o D
o ” @ []cva R Std
\? [“!“]2 = 1o (@] Universal - 5 mm Sori
\Eh 50 1= Shock Length pring
' d s Blue
_-‘. —. | ! Narﬂ}w
= it " || Narrow + Heavy
e e Rear Hub Notes
E > Outboard Toe
oot Cle
4 5 6 1. .2
nt Pills C
Front Arm Caps | Rear.ﬂrmcpqi);sﬁc | m Front Rear
™ Brand Brand
Performa
e ] HB Khaos | HB Khaos
48 1 3 Compound
T Yellow Yellow
STD ALU foet
Clutch Springs Std Std
1 0 Wheel
Glow Plug H B H B
BT 4 Notes
Exhaust Brand 7 Model Glow Fuel
CRF 2148 CRF
Chassis Type 2 i
03198 2mm)
Notes Front Center Rear
Brand
0il Weight / Grade 7000 5000 2000
Download the newest Set-Up sheets on our website: www. HBRACING com PAGE 37




B
Parts List \‘
PART # DESCRIPTION PART # DESCRIPTION
6123 BODY PIN (BMM/SILVER/LARGE/20PCS) 114777 SHOCK CARTRIDGE MAINTENANCE SET (1 PAIR)
66247 STEERING BALL END 6.8MM (4PCS) 114778 BIG BORE SHOCKS V2 SHARED PARTS SET (1 PAIR)
66595 O-RING P5 BLACK (4PCS) 114930 BIG BORE SHOCK BODY 29MM (2PCS)
66788 SINTERED BRAKE PADS 114931 BIG BORE SHOCK BODY 38MM (2PCS)
67195 LIGHTWEIGHT STEERING POST (2PCS) 204009 HUB CARRIER
67197 LIGHTWEIGHT OUTDRIVES (2PCS) 204015 UNIVERSAL SET (REAR)
67199 LIGHT WEIGHT BALL (6MM4PCS) 204016 UNIVERSAL SET (FRONT)
67200 LIGHTWEIGHT DIFFERENTIAL SHAFT (2PCS) 204017 CHASSIS GUARD SET
67202 LIGHTWEIGHT SHOCK STAND OFF (2PCS) 204018 FLUSH MOUNT FASTENER (M3.0)
67203 LIGHTWEIGHT STEERING BUSHING (2PCS) 204027 D& SERIES DIFF O-RINGS V2 (10PCS)
67204 LIGHT WEIGHT FIXING BALL (4PCS) 204028 HINGE PIN INNER
67206 LIGHT WEIGHT STEERING PUSH ROD BALL (4PCS) 204032 ARM MOUNT (Dv3.00 DEG.)
67207 LIGHT WEIGHT SWAY BAR HOLDER (4PCS) 204037 D8 SERIES GEARBOX SET (LARGE BEARING)
67211 LIGHTWEIGHT DIFF AXLE SHAFT (2PCS) 204047 EXHAUST PIPE HANGER
67213 LIGHT WEIGHT SHOCK END BALL (4PCS) 204048 BODY MOUNT SET
67351 SHOCK END/SHOCK SPRING RETAINER SET 204118 TURNBUCKLE M5 X 59MM (2PCS)
67364 FUEL TANK STAND-OFF AND FUEL LINE CLIPS SET 204125 1:8 REAR WING (BLACK)
67376 SERVO ARM SET 204139 PIN 25 X 14MM
67378 SERVO HORN SET 204140 M3 NYLOCK NUT (THIN PROFILE/GPCS)
67382 REAR CHASSIS STIFFENER MOUNT 204141 BALL END 6.8 X M5 (OFFSET) (2PCS)
67383 REAR CHASSIS STIFFENER 204146 SCREW TYPE SHOCK PIN SET (LHX2/ RHX2)
67394 SERVO SAVER CRANK SET 204249 CENTER BULKHEAD STIFFENER
67398 STEERING PLATE 204260 BALL BEARING 8 X 16 X 5MM V2 (2PCS)
67401 FRONT CHASSIS STIFFENER 204275 HEAVY DUTY SPUR GEAR (48T)
67424 FUEL TANK COUPLER AND NUT 204322 FLYWHEEL V2 (3PINS/HARD BLACK)
67426 FUEL FILTER 204340 O-RING 2X5.36X1.8 (8PCS)
67464 STEERING TURNBUCKLE 4X55MM (2PCS) 204341 FRONT SHOCK KIT V2
67470 WASHER 5X8X0.5MM (6PCS) 204342 REAR SHOCK KIT V2
67491 STEERING LINKAGE SET 204377 CASTER BLOCK SET V4 (17.5 DEGREE)
67492 17MM WHEEL NUT (BLACKMPCS) 204402 KINGPIN SET V2
67516 BALL END SET 204424 BIG BORE SHOCK CAP SET V3 (2PCS)
67523 FUEL LINE SET 204426 BEARING ADAPTER (INNER/OUTER)
67524 FUEL TANK SET 204427 INPUT GEAR OQUTDRIVE
67528 BIG BORE SHOCK SPRING ADJUST NUT (BLACK/2PCS) 204428 INPUT GEAR OUTDRIVE CLIP
67529 BIG BORE SHOCK BOTTOM CAP (BLACK/2PCS) 204439 DIFF INPUT GEAR (13-43/LIGHT)
67534 BALL 5.8X5.6MM (4PCS) 204440 INPUT GEAR SHIM
68186 HD FUEL TUBE 300MM 204441 DOGBONE 85MM
8e07T COLLET 7X6.5MM (BRASS/2PCS) 204442 DOGBONE 118MM
86598 WASHER 13X16X0.2MM (10PCS) 204443 D817 TRANSMISSION CONVERSION KIT
94531 FLAT HEAD SCREW M4X15MM (HEX SOCKET/10PCS) 204451 STICKER SHEET D819
94554 BUTTON HEAD SCREW M4X10MM (HEX SOCKET/10PCS) 204456 SWAYBAR PIVOT BALL V2 SET
94675 CAP HEAD SCREW M3.5X14MM (BPCS) 204457 38MM STROKE SHOCK SHAFT (+5MM EXTENSION/2PCS)
94677 CAP HEAD SCREW M3.5X42MM (8PCS) 204458 SWAYBAR LINK (2PCS)
100550 PAN HEAD SCREW M5X8MM (HEX SOCKET/10PCS) 204459 M2.5 X 12 AMM PIN (4PCS)
100551 LOCK NUT M2.5 (4PCS) 204461 ONE PIECE ENGINE MOUNT
100553 WASHER M2.9X8X0.5MM (BPCS) 204465 HUB CARRIER ARM V2 [#5] (4PCS)
100554 SET SCREW M3X14MM (4PCS) 204466 D819 ENGINE MOUNT ADJUSTER [#1] (4PCS)
100556 FLAT HEAD SCREW M23X14MM (HEX SOCKET/10PCS) 204470 S15 BUGGY BODYSHELL STANDARD (JCOMCEPTS)
100559 BUTTON HEAD SCREW M3X14MM (HEX SOCKET/10PCS) 204476 ARM MOUNT 2-DOT (B/+0.7MM)
100560 BUTTON HEAD SCREW M3X16MM (HEX SOCKET/10PCS) 204478 LIGHTWEIGHT WHEEL HEX HUB 2PCS (NARROW)
103671 FLANGED LOCK NUT M3 (10PCS) 204553 D819 CHASSIS (-2MM)
107372 DROOP SCREW M4X10MM (4PCS) 204562 D819 SERVO SAVER TUBE
107374 FLAT HEAD SCREW M2 5X6MM (HEX SOCKET/10PCS) 204566 REAR SHOCK TOWER V3
108090 WASHER 5X8X0.3MM (10PCS) 204567 STEERING BLOCK SET (2 DEGREE)
109810 SHOCK SPRING (GOLD/6BMMTI.6GF2PCS) 204569 SERVO SAVER SPRING (HARD)
109814 SHOCK SPRING (BLUE/83MM/61.6GF/2PCS) 204570 SHOCK END V2 (LONG/M4PCS)
109831 SHOCK SHAFT (29MM STROKE2PCS) 204583 43T DIFF RING GEAR (FOR 13T INPUT GEAR)
109832 SHOCK BOOT (29MM STROKE2PCS) 204595 CLAMPING SERVO SAVER NUT V2 (DB19RS)
109834 SHOCK BOOT (38MM STROKE/2PCS) BO21 BALL BEARING 5X10X4MM (2PCS)
109836 LIGHTWEIGHT CENTER DIFFERENTIAL SET (48T) B023 BALL BEARING 6X13X5MM (2PCS)
109839 FRONT SUSPENSION ARM SET B028 BALL BEARING 6X10X3MM (2PCS)
109842 ARM MOUNT (A) B034 BALL BEARING 12X21X5MM (2PCS)
109844 ARM MOUNT (C) caoy TURNBUCKLE 5X51MM (2PCS)
109846 HINGE PIN BUSHING SET cao19 DIFFERENTIAL HOUSING
109849 HINGE PIN SET (FRONT OUTER 2PCS) cao21 DIFFERENTIAL PADS
109850 HINGE PIM SET (REAR OUTER 2PCS) ca029 13T CLUTCH BELL
109851 BUMPER Ca050 CAP HEAD STEP SCREW 3X14MM (4PCS)
109852 SHOCK TOWER. (FRONT) Ca058-1 SW. DUST-PROOF COVER BLACK LIGHTNING SERIES
109861 REAR SUSPENSION ARM SET Ca059 CLUTCH NUT
110112 ALUMINUM BALL 6.8X9X3MM (4PCS) Ca096 IX1TMM SHAFT (4PCS)
111739 STEERING BLOCK ARM SET (TYPE &) Ca100 6.8MM BALL END (L) (4PCS)
112738 BUTTON HEAD SCREW M2 .5X8MM (HEX SOCKET/10PCS) ca1011 HARD STEEL DIFFERENTIAL GEAR SET
112794 WASHER SET 3X7MM (0.5MM/1.OMM/ORANGE/GPCS) 2082 FLAT HEAD SCREW M23X8MM (HEX SOCKET/10PCS)
112795 BUTTON HEAD SCREW M2X5MM (HEX SOCKET/10PCS) 2083 FLAT HEAD SCREW M2X10MM (HEX SOCKET/10PCS)
114413 RADIO TRAY SET V2 2084 FLAT HEAD SCREW M23X12MM (HEX SOCKET/10PCS)
114414 WING MOUNT V2 (STANDARD) 7086 FLAT HEAD SCREW M2X18MM (HEX SOCKET/10PCS)
114415 WING MOUNT V2 (+10MM) 2087 FLAT HEAD SCREW M2X20MM (HEX SOCKET/10PCS)
114489 ALUMINUM WASHER 3X6X1.0MM (ORANGE/20PCS) Z150 ANTENNA PIPE SET
114623 AIR FILTER SET V2 7216 BUTTON HEAD SCREW M3X15MM (HEX SOCKETMPCS)
114624 AIR FILTER FOAM V2 (4PCS) 7224 WASHER M3X8MM (10PCS)
114737 ALUMINUM SHOCK / SWAYBAR PIN (4PCS) 7234 CAP HEAD SCREW M2X5MM (10PCS)
114738 DIFF SHARED PARTS SET 2307 FLAT HEAD SCREW MAX10MM (HEX SOCKET/THIN TYPEMPCS)
114739 BRAKE LINKAGE SET 7352 BUTTON HEAD SCREW M3X8MM (HEX SOCKET/10PCS)
114740 THROTTLE LINKAGE SET 2353 BUTTON HEAD SCREW M3X10MM (HEX SOCKET/10PCS)
114744 SHOCK PISTON SET V2 (1BMMWORANGE/E PAIRS) 2354 BUTTON HEAD SCREW M3X12MM (HEX SOCKET/10PCS)
114748 ALUMINUM EXHAUST PIPE MOUNT V2 (BLACK) 2357 BUTTON HEAD SCREW M3X20MM (HEX SOCKET/10PCS)
114749 ALUMINUM SERVO SAVER ARM (BLACK) 7412 CAP HEAD SCREW M2X10MM (10PCS)
114751 SERVO SAVER DUST COVER (4PCS) 7542 CAP HEAD SCREW M3X8MM (12PCS)
114752 STEERING BRACE V2 Zh44 CAP HEAD SCREW M3X12MM (6PCS)
114753 SHOCK CAP BUSHING (4PCS) Zh47 CAP HEAD SCREW M3X20MM (6PCS)
114754 SHOCK BELLOW BLADDER (4PCS) 7548 CAP HEAD SCREW M3X22MM (12PCS)
114755 CENTER BULKHEAD SET 7663 M3 NYLOCK NUT (4PCS)
114756 ALUMINUM BRAKE CAM (2PCS) 2664 M4 NYLOCK NUT (4PCS)
114757 BRAKE LEVER SET (2PCS) Z700 SET SCREW M3X3MM (6PCS)
114758 VENTED BRAKE DISK (2PCS) Z702 SET SCREW M3X5MM (10PCS)
114759 COMPETITION ALUM. CLUTCH/SPRING 1.0MM SET (3PCS) Zind SET SCREW M3X8MM (10PCS)
114760 COMPETITION CLUTCH SPRING 1.0MM (3PCS) i SET SCREW M4X4MM (4PCS)
114761 BUTTON HEAD SCREW M2 .5X6MM (HEX SOCKET/10PCS) Fdpr SET SCREW M4X5MM (10PCS)
114763 ALUMINUM WING MOUNT WASHER (BLACK/2PCS) Z800 SPRING WASHER 3X6MM (20PCS)
114776 SHIM 4X10X0.3MM (12PCS)
L

PAGE 328




“—-——

Option Parts List

PART# DESCRIPTION

67196 LIGHTWEIGHT WHEEL HEX HUB (2PCS)

67288 SHOCK STAND OFF (2PCS) - METAL VERSION
67289 BIG BORE SHOCK BODY (16X107MMW/2PCS)
109806 SHOCK SPRING (GREEN/6BMM/ED.8GF/2PCS)
109807 SHOCK SPRING (WHITE/68MM/64.6GF/2PCS)
109808 SHOCK SPRING (BLUE/68MM/G6S.9GF/2PCS)
109809 SHOCK SPRING (YELLOW/6BMM/73.8GF/2PCS)
109811 SHOCK SPRING (RED/6BMIEE.1GF/2PCS)
109812 SHOCK SPRING (GREEN/83MM/54.7GF/2PCS)
109813 SHOCK SPRING (WHITE/83MM/57 9GF/2PCS)
109815 SHOCK SPRING (YELLOW/83MM/B5.7GF/2PCS)
109816 SHOCK SPRING (GOLD/83MM/70.3GF/2PCS)
109817 SHOCK SPRING (RED/83MMIT5.8GF/2PCS)
109821 STEERING BLOCK SET (4 DEG)

109822 STEERING BLOCK ARM SET (TYPE 3)

109823 STEERING BLOCK ARM SET (TYPE 2)

109824 STEERING BLOCK ARM SET (TYPE 1)

109825 LIGHTWEIGHT SPUR GEAR. (46T)

109826 LIGHTWEIGHT SPUR GEAR (50T)

109841 LIGHTWEIGHT SPUR GEAR (48T)

109843 ARM MOUNT (B/OMM)

109853 STEERING BLOCK SET (0 DEG)

109856 STEERING BLOCK ARM SET (TYPE 4)

109857 DRIVE SHAFT SET CVA (2PCS/FRONT/92MM)
109865 MUD GUARD SET

111740 STEERING BLOCK ARM SET (TYPE 6)

111741 WOVEN GRAPHITE ARM COVERS (FRONT)
111742 WOVEN GRAPHITE ARM COVERS (REAR)
113476 SHOCK SPRING (ORANGE/83MM/B2. 1GF/2PCS)
114201 HB 1/8 BUGGY DISH WHEELS V2 (WHITE/4PCS)
114202 HB 1/8 BUGGY DISH WHEELS V2 (YELLOW/4PCS)
114719 DRIVE SHAFT SET CVA (2PCS/REAR/102MM)
114746 FRONT SWAY BAR SET V2 (2.0, 2.2, 2.4, 2. 6MM)
114747 REAR SWAY BAR SET V2 (2.2, 2.4, 2.6, 2.8, 3.0MM)
114766 COMPETITION CLUTCH SPRING 0.9MM (3PCS)
114767 COMPETITION CLUTCH SPRING 1.1MM (3PCS)
114933 LIGHTWEIGHT STUB AXLE (2PCS)

115833 FRONT SUSPENSION ARM SET (HARD)

115835 REAR SUSPENSION ARM SET (HARD)

204010 HUB CARRIER ARM 01 (817 SERIES)

204011 HUB CARRIER ARM 02 (817 SERIES)

204012 HUB CARRIER ARM 03

NOTES

DESCRIPTION

HUB CARRIER ARM 04 (817 SERIES)

HUB CARRIER ARM 05 (817 SERIES)

ARM MOUNT (D/2.75 DEG.)

ARM MOUNT (D/3.25 DEG)

ARM MOUNT (D/3.50 DEG.)

SPUR GEAR 53T MODULE 0.8

SPUR GEAR 60T MODULE 0.8

CLUTCHBELL 16T MODULE 0.8

CLUTCHBELL 17T MODULE 0.8

REAR GRAPHITE SHOCK TOWER (SHORT)

ARM MOUNT (B/+1.4MM)

ARM MOUNT (B/+2.8MM)

HB RACING CRF 3 PORT EDITION ENGINE

TITANIUM TURNBUCKLES MAX55

TITANIUM TURNBUCKLES M5X59

TITANIUM TURNBUCKLES M5X51

ALUMINIUM THROTTLE SERVO HORN (25T)

1:8 REAR WING (YELLOW)

1:5 REAR WING (WHITE)

ALUMINIUM THROTTLE SERVO HORN (23T)

BEARING BX16X5MM V2 (2PCS)

ALUMINIUM STEERING SERVO HORN (25T) V2
ALUMINIUM STEERING SERVO HORN (23T) V2

HB GRIDLOCK V2 MOUNTED TIRE (PINKWHITE WHEEL/1:8 BUGGY)
HB GRIDLOCK V2 MOUNTED TIRE (PINK/YELLOW WHEEL/1:8 BUGGY)
SILENCER BUGGY BODYSHELL (JCONCEPTS)

HB RIDE HEIGHT GAUGE (15-45MM)

CASTER BLOCK SET V4 (15 DEGREE)

CASTER BLOCK SET V4 (20 DEGREE)

SILENCER BUGGY BODYSHELL LIGHTWEIGHT (JCONCEPTS)
FRONT SWAY BAR SET V2 (2.3, 25MM)

REAR SWAY BAR SET V2 (2.5, 2.7MM)

HUB CARRIER ARM V2 [#3] (4PCS)

HUB CARRIER ARM V2 [#4] (4PCS)

D&19 ENGINE MOUNT ADJUSTER [#2] (4PCS)

D&19 ENGINE MOUNT ADJUSTER [#3] (4PCS)

15 BUGGY BODYSHELL LIGHTWEIGHT (JCONCEPTS)
D-MOUNT 2.0 DEG (D519)

D&13 ARM MOUNT C (WIDE)

STEERING BLOCK BUSHING SET 1:B (4PCS +IMM/ 2PCS +0MM/ 2PCS +2MM)
VENTED CLUTCHBELL 16T MODULE 0.5

VENTED CLUTCHBELL 17T MODULE 0.8

PAGE 329




Serial Number
Seriennummer
Numeéro de série
UF N

www.hbracing.com
Neidhart SA

Ch. du Pré-Fleuri 31
CH-1228 Planles-Ouates
Switzerland

Phone: +41 22 706 18 50




	D819RS pg01
	D819RS pg02
	D819RS pg03
	D819RS pg04
	D819RS pg05
	D819RS pg06
	D819RS pg07
	D819RS pg08
	D819RS pg09
	D819RS pg10
	D819RS pg11
	D819RS pg12
	D819RS pg13
	D819RS pg14
	D819RS pg15
	D819RS pg16
	D819RS pg17
	D819RS pg18
	D819RS pg19
	D819RS pg20
	D819RS pg21
	D819RS pg22
	D819RS pg23
	D819RS pg24
	D819RS pg25
	D819RS pg26
	D819RS pg27
	D819RS pg28
	D819RS pg29
	D819RS pg30
	D819RS pg31
	D819RS pg32
	D819RS pg33
	D819RS pg34
	D819RS pg35
	D819RS pg36
	D819RS pg37
	D819RS pg38
	D819RS pg39
	D819RS pg40

